
 

 

 
 

 
 

 

ADVANCED WASTEWATER TREATMENT 
 
 
 

Report No 1. 
 

 PHOSPHORUS REMOVAL FROM WASTEWATER  
A Literature Review 

 
 

Stanisław Rybicki 
 
 
 
 
 
 
 

Stockholm 1997 
 

Joint Polish - Swedish Reports 
 

E. Płaza, E. Levlin, B. Hultman 
(Editors) 

 
 
 

Report 
Division of Water Resources Engineering 
Department of Civil and Environmental Engineering 
Royal Institute of Technology 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

ADVANCED WASTEWATER TREATMENT 
 
 
 

Report No 1. 
 

 PHOSPHORUS REMOVAL FROM WASTEWATER  
A Literature Review 

 
 

Stanisław Rybicki 
 
 
 
 
 
 
 

Stockholm 1997 
 

Joint Polish - Swedish Reports 
 

E. Płaza, E. Levlin, B. Hultman 
(Editors) 
[...]
agent for phosphorus removal (Shanon & Verghese 1976). 

 

                                                           
5  In-site technology of tri-valent iron salt production was formerly applied at  wastewater treatment 
plants . This was oxidation of a copperas (ferrous sulphate) with the use of a hydrochloric acid . 
Mixture of ferric sulphate and ferric chloride may be applied as a precipitant. 



Phosphorus Removal From Wastewater - A Literature Review 

 18

3.2.3. Chemisty of phosphorus precipitation 
 

3.2.3.1.  Precipitation with lime 

An application of lime was described in detail by Jenkins et (1971) and by EPA 

(1967). A lime <calcium hydroxide Ca(OH)2> has relatively low purchase costs but its 

disadvantages are low solubility in water (1.65 g/L at 20 o C ) which is 220 lower than 

alum’s and 550 lower than ferric chloride’s solubility. Kurbiel & Rybicki (1989) 

described an application of this chemical for pH adjustment during chemical 

precipitation with ferrous sulfate. Lime is also applied in sidestream technologies 

described later in this report.  

A simplified reaction of precipitation of phosphates with lime is expressed as: 

 

10*Ca2+ + 6*PO4
3- + 2*OH-  → Ca10(PO4)6(OH)2  ↓ 

 

Fergusson & McCarthy (1970) explained that both the creation of crystals and 

wastewater content are of great influence on calcium phosphate formation. They also 

stated that it was found the presence of H+ , HCO3
-, Mg2+ and F- ions may impact the 

solid phase content of precipitated phosphates. At pH values typical for municipal 

wastewater i.e. pH 7.5 - pH 8.5 the dominating precipitate is calcium phosphate 

(hydroxyapatite). This information was also presented by Jenkins et al. (1971). 

Presence of magnesium ions may lead to precipitation of beta-tricalciumphosphate 

instead of an apatite and magnesium-calcium phosphate instead of calcium carbo-

nate. It may also cause an increase of phosphate solubility in wastewater at pH 9.0. 

 

3.2.3.2. Precipitation with iron salts  

Two unit processes should be considered while discussing precipitation with lime: 

• hydrolysis of iron compounds 

• precipitation of phosphorus compounds. 

 
A hydrolysis of trivalent iron compounds (ferric) was described by Stumm (1962), 

Stumm & Morgan (1970), Snoeyink (1970), Snoeyink & Jenkins (1980), Fergusson & 

McCarthy (1970) and Johnson & Armitrajach (1984).  



Phosphorus Removal From Wastewater - A Literature Review 

 19

In general simple compounds such as Fe3+ never occur in water under natural 

conditions. These ions are present in complexes as Fe(H2O)6
3+. Addition of trivalent 

iron salts to water in concentrations lower than the limit of solubility causes formation 

of soluble hydroxymetal complexes. Snoeyink & Jenkins (1980) stated that hydroxy-

complexes and products of trivalent iron ions play important roles in the solubility of 

these ions. These authors calculated equilibria equations for specific trivalent iron 

compounds. Finally they presented equilibria diagrams showing that at pH values 

typical for municipal wastewater the solubility of Fe(OH)3 is low and reaches its 

minimum (i.e. 10-6 mole/L) at pH 8.0. 

Hydrolysis of bivalent (ferrous) compounds was examined by Stumm (1962), Stumm 

& Morgan (1970), Snoeyink (1970) and Snoeyink & Jenkins (1980). These authors 

found that in neutral or basic water with a high concentration of ferrous compounds 

there may occur precipitation of ferrous hydroxide (Fe(OH)2.  Equilibria diagrams 

prepared for the hydrolysis of Fe2+ compounds leads to the conclusion that ferrous 

hydroxide reaches its lowest solubility at pH 12. This pH value is not typical of 

municipal wastewater. At typical pH values of pH 7.0 the dominating forms of ferrous 

compounds would be ions of Fe2+. To obtain insoluble Fe(OH)2 in treated wastewater 

it is necessary to adjust the pH to 9.06. Another factor makes theoretical description 

of this process difficult to be done precisely. It is possible for ferrous (Fe2+) ions to 

form ferric (Fe 3+ ). This problem was mentioned by Stumm (1962) and Jenkins et al. 

(1970). The rate of oxidation at pH 5.5 is described by an equation: 

 
- d[Fe2+ ]/dt  =  K* [Fe2+ ]*[OH- ]*pO2  

 
where: K -  rate constant 

  [Fe2+ ] - molar concentration  of ferrous ions 

  [OH- ] - molar concentration of hydroxy ions 

  pO2 - partial pressure of oxygen 

This equation shows the rate of oxidation depends mainly on pH of the environment. 

 
Precipitation of phosphorus compounds by ferric and ferrous salts This 

problem was described widely at first by Stumm (1962), Stumm & Morgan (1970), 

                                                           
6 At pH 9.0 solubility of Fe(OH)2  is approx 2*10-5 mole/L. 



Phosphorus Removal From Wastewater - A Literature Review 

 20

Snoeyink (1970) and Jenkins et al. (1971). All authors consider that it is difficult to 

describe this process as both ferric and ferrous ions may create stable compounds 

with phosphorus at pH values and concentration levels typical for municipal 

wastewater. Comparing it to precipitation with alum, Stumm (1962, 1979) found the 

solubility of FePO4 is 10 times higher than that of AlPO4. Minimum solubility of FePO4 

occurs at pH 5. Ferric ions create strong complexes with pyro- and tripoli- 

phosphates. In a process of phosphorus precipitation in raw wastewater these 

complexes can be absorbed  at ferric hydroxyphosphates surfaces. Competition 

between hydroxy ions and phosphates for ferric ions when ferric salt ions are added 

causes a situation where the actual dose of ferric salts is higher than calculated by 

stoichiometric equations. Another factor increasing ferric salt consumption is the use 

of some part of these ions for destabilization of colloids. 

Reactions in hydrolysis and precipitation of phosphorus compounds (as represented 

by phosphates) reacting with trivalent iron salts can be summarized as in following 

equation: 

 
Fe3+ + PO4

3- ⇔ Fe(PO4)  ↓ 

 
Molar Fe:P ratio is equal to 1:1 so weight ratio Fe3+ : P = 1.8:1. In actual practice the 

weight ratio applied is actually from (3 - 5):1. 

Chemical equations for precipitation with bivalent iron salts are usually simplified to7: 

 
3*Fe2+  +  2*HnPO4

-(3-n) ⇔ Fe3(PO4)2  +  2*nH+ 

 
Molar Fe:P ratio is equal to 1.5:1 therefore weight ratio Fe2+ : P = 3.6:1. In actual 

practice the weight ratio applied is actually from (3 - 5):1. 

For simultaneous precipitation, i.e. when parallel with precipitation oxidation of 

bivalent to trivalent iron takes place, the summarized reaction for ferrous ions may be 

expressed as follows: 

 
Fe2+  +  HnPO4

-(3-n) + + n/8 *O2    ⇔   Fe3PO4  +  1/2*H+ + n/4 *H2O 

                                                           
7 Assuming that a reaction of ferrous ions with phosphates before oxidation can be generalized by a 
following equation : 3*Fe2+  +  2*PO4

3- ⇔ Fe3(PO4)2 ↓ 



Phosphorus Removal From Wastewater - A Literature Review 

 21

 
According to this equation the Fe:P ratio equals to 1:1 while the weight ratio is 1.8:1.  

 

3.2.3.3. Precipitation of phosphorus with aluminum sulfate 

A precipitation of phosphorus compounds by aluminum sulfate is described by 

numerous authors including Stumm & Morgan (1970), Jenkins et al. (1971), 

Goldsmith & Rubin (1980), Johnson & Armitrajah (1994), Sedlak (1991) and Boller 

(1993). Much like the iron salts previously described the process consists of 

hydrolysis and precipitation. Existence of specific aluminum compounds may be 

generalized depending on pH. With increase of pH it will change as follows: 

 

increase of pH  

 

Al3+ ⇔  AlOH2+  ⇔  Al8(OH)20
4+ ⇔    Al(OH)3(s)  ⇔  Al(OH)4

- 

 

Within pH ranges typical for municipal wastewater aluminum ions create soluble 

hydroxy complexes and low soluble Al(OH)3. Equlibrium equations for aluminum were 

presented by listed author similarly to those for iron salts. An assumption was made 

that AlPO4 is the only compound of precipitated phosphates. According to these 

equations the lowest solubility of aluminum phosphate8 is achieved at pH 5.5. 

Stoichiometric Al : P ratio is 1 : 1 (by moles). 

In real terms necessary alum dose varies from calculated values.  

Necessary alum dose may increase compared with calculated values due to the 

following factors: 

+ According to Jenkins et al (1971) some of the added Al ions react with 

phosphate ions while others react with hydroxy ions. It is therefore 

necessary to add Al salts in quantities larger than molar ratio Al:P = 1:1. 

By this author minimum real ratio is (5 to 3): 1, 

+ In functional terms alum also reacts with other constituents of wastewater 

as well as serving to coagulate micropollutants and colloids present in 

wastewater, 

                                                           
8 this solubility is approx. 0.09 mg/L i.e. 10-6 mole/L 



Phosphorus Removal From Wastewater - A Literature Review 

 22

 

Decrease of an alum dose might be caused by : 

− sorption of phosphates on surfaces of aluminum hydroxides, 

− precipitation of phosphorus compounds by metal ions present in municipal 

wastewater (described later). 

 

3.3. Process configuration 
 

Chemical precipitation process configuration is divided by groups according do 

dosage point and way of reaction. Basic process configurations are as following: 

 
Direct Precipitation - involves no further biological treatment. 

Process in which the precipitant is applied before the primary settling tank. This 

concept is usually applied when the receiver can adopt relatively high concentrations 

of carbonaceous matter and nitrogen compounds but because of the risk of 

eutrophication highly effective phosphorus removal is necessary ( e.g. plants 

discharging their effluent to the sea). Boller (1987) suggests all of the mentioned 

chemicals except Fe2+ salts can be used for this process. 

Several wastewater treatment plants based on this technique are operating in 

Norway with the largest Oslo plant having a capacity of 3 m3/s. In the year 1977 138 

of 760 Swedish treatment plants used this method and had 0.70 g P/m3 average 

effluent concentration. 

 
Pre-precipitation - process preceding further biological treatment. Its scheme 

consists of the addition of salts followed by rapid mixing, flocculation, and (primary) 

sedimentation. Anionic polymers are sometimes added before flocculation to 

enhance solids separation. Strong base is also added between addition of ferrous 

iron and a polymer to counteract the depression of pH. Pre-precipitation is widely 

used in northern countries. 

In 1983 28% of 370 wastewater treatment plants in Norway applied this process 

(Boller 1987). 21 of 102 (i.e. 20%) of the biggest treatment plants in Norway, as 

reported by ∅degaard (1988), used chemicals during the pre-precipitation step. 

Results of EPA (1987) research in the Great Lakes Area showed that 38% of plants 



Phosphorus Removal From Wastewater - A Literature Review 

 23

in this region used pre-precipitation. Operational results of this method showed an 

average of 90% removal of total phosphorus along with approximately 80% removal 

of BOD5 and suspended solids can be obtained. For the 90% of wastewater 

treatment plants reviewed by ∅degaard (1988) the phosphorus concentration after 

pre-precipitation was below 1.0 g P/m3. Rebhun et al. (1978) reported reduction of 

phosphorus from 28.0 to 0.8 g PO4/m3. Mäkelä (1985) achieved 80% of P removal 

using pre-precipitation and achieved a final concentration of phosphorus as low as 

0.2 g P/m3. Careful operation can lead to final concentrations as low as 0.1 g P/m3. 

 
Simultaneous Precipitation - precipitating salts are added to the inlet of the 

aeration basin or directly to the basin.  

This alternative has a good flexibility with respect to chemical addition. This allows 

the choice of the proper dosage point to create best available conditions for 

coagulation and flocculation. The dosage point has a tendency to vary depending on 

the choice of chemicals, velocity gradients in the basin, and wastewater characte-

ristics. The disadvantage of this method is that velocity gradients and turbulence 

levels are far from ideal conditions for rapid mixing and flocculation processes. This 

method is widely used in Switzerland (94% of plants in 1983), Finland (73% in 1980) 

and Germany (49% in 1980). An EPA (1987) review of different types of activated 

sludge plants with simultaneous precipitation applied showed that in all but one case 

(of 14) the effluent concentration was below 1.0 g P/m3, with a best achieved result of 

0.29 g P/m3. Metal ion to phosphate weight ratio varied between 0.42 to 4.05. 

In most countries the easy use of ferrous sulfate was credited as a great advantage. 

Seyfried et al (1988), however, showed the application of a ferrous sulfate is an inhi-

biting factor to Nitrosomonas bacteria. This is a disadvantage of this method for those 

plants where nitrogen removal is to be achieved. Application of FeSO4 with doses 

over 20 g Fe/m3 resulted in a slowing down of nitrification by 20 %. Alum, on the 

other hand, did not create any problems while ferric and ferrous chlorides caused 

activation of Nitrosomonas. For higher efficiency phosphorus removal this process 

may be accomplished by final precipitation (Kurbiel et al. 1995). 

 
Post precipitation - chemicals are dosed after the secondary clarification to the 

inflow of tertiary flocculation and sedimentation facilities. 



Phosphorus Removal From Wastewater - A Literature Review 

 24

In this process trivalent metal salts are often applied by polymer addition. The 

required ratio of metal ion to phosphorus tends to be higher than at other dosing 

points. The author´s own investigations showed that to decrease the concentration 

from 3.0 g P/m3 to below 0.1 g P/m3  the Fe3+ : P weight ratio had to be 4.8. Post 

precipitation is the most common phosphorus removal process in Sweden and was 

applied in 1980 at 87% of the treatment plants. The average concentration achieved 

in the effluent was 0.53 g P/m3. ∅degaard (1988) reported that in 1985 30% of 

Norway’s largest treatment plants used this method with 93 % average removal of 

phosphorus down to 0.5 g P/m3. 

Another method of final ("polishing") treatment is filtration which can decrease 

phosphorus concentration to levels below 0.2 g P/m3. 

The method which combines coagulation and filtration is called contact filtration and 

has become more popular in recent years. This method is mainly used as the second 

of two phosphorus removal steps following pre-, simultaneous or post- precipitation 

as well as biological phosphorus removal. When the P-content after the first step 

precipitation is between 0.8 and 1.2 g P/m3 contact filtration can reduce it further to 

0.1-0.2 g P/m3 with a relatively low salt dose. 

Boller (1984) reduced by this way total phosphorus of 69% down to 0.28 g P/m3 with 

Fe3+ dose  = 2.0 g/m3 and without polymer addition. Continuous sand filters (Larsson 

1985) allow the reduction of phosphorus values down to below 0.3 g P/m3 with 

significant reduction of BOD at the same time. 

Methods presented above may be combined into two-step precipitation. In Norway in 

1985 half of the wastewater treatment plants applied primary precipitation followed by 

post precipitation with 91.6% phosphorus removal. Hultman and Nordström found 

1978 (Balmér & Hultman 1988) that two-point precipitation is advantageous if low 

effluent total phosphorus concentration is required. 

 

 



Phosphorus Removal From Wastewater - A Literature Review 

 25

4. Biological phosphorus removal 

4.1. Introduction and principles of the process 

4.1.1. Development of technology 
 

Early surveys on biological phosphorus removal on activated sludge plants took 

place in the 1940’s by Sawyer (1944) and Rudolfs (Balmér & Hultman 1988) and in 

1955 by Greenburg et al. (EPA 1987). These authors as well as Marais et al. (1983) 

state that the evolution of biological phosphorus removal started with Levin & Shapiro 

(1965) who reported on extensive investigations into phosphorus uptake and release. 

They named the observed high phosphorus removal a "luxury uptake". They also 

observed in further investigations that uptake and release of phosphorus are 

reversible processes; an observation of great importance for the development of the 

process. During further works Shapiro observed high phosphorus uptake at the 

Baltimore treatment plant followed by its release to the bottom of secondary clarifiers. 

He proposed to expose return sludge to such conditions prior to return to the aeration 

basin in order to strip out phosphorus. This was a predecessor to the Phostrip 

process (to be described later).  

Contrary to this method Vacker et al. (1967) stated that a “luxury uptake” of 

phosphorus is possible without the process of phosphate stripping. At the initial 

stages of development of biological phosphorus removal some researchers credited 

a phosphate removal in activated sludge systems to chemical precipitation and 

adsorption on to the biological sludge (Menar & Jenkins 1969, Menar & Jenkins 

1970, Wiechers & van Vuuren 1979, Simpkins 1979).  

Menar & Jenkins (1970) presented an involvement of the precipitation mechanism in 

an enhanced phosphorus removal as proven. At the same time other authors were 

rather skeptical about biological phosphorus removal. Convery (1970) recommended 

to avoid design WWTPs based on  phosphorus removal by luxury uptake and/or 

physical phenomena methods9. Since Fuchs & Chen’s (1975) observation that 

phosphate accumulation mostly in form of polyphosphates by activated sludge micro-

                                                           
9 Calling them “biological” - inverted commas by Convery.  



Phosphorus Removal From Wastewater - A Literature Review 

 26

organisms (Acinetobacter) it has been obvious that this might be a prospective 

technology. 

For years many investigators reported the "luxury uptake" effect. It was, however, 

questioned if all cases were results of a biological and not a chemical process. 

Phosphorus removal in a biological treatment plant can also be credited to chemical 

precipitation of phosphate by cations present in wastewater. Presence of some metal 

cations, mainly calcium but also magnesium, iron, aluminium and zinc, may lead to 

precipitate of up to 6 g P/m3 which suggests natural chemical precipitation plays an 

important role in total phosphorus removal. Small amounts of soluble phosphate may 

also be removed by adsorption to clay particles and other minerals (e.g. washed with 

storm urban water) (Arvin 1985). 

De Haas & Greben (1991) studied biological phosphorus removal plant and found 

that chemical precipitation makes an important contribution to P removal because of 

the occurrence of natural precipitants. At the plant not dosed with chemicals 14 g P/g 

VSS was formed by natural precipitation. The problem of an “luxury uptake” was also 

studied by Bergman (1970). 

Initial studies led to a general observation that in activated sludge plug-flow 

chambers with local decrease of a dissolved oxygen level content of a phosphorus in 

excess sludge was higher than in conventional sludge and varied between 5 - 7% of 

VSS. Barnard (1975) recognized a link between phosphate release under anaerobic 

conditions and phosphate uptake under aerobic conditions. He also stated a 

biological phosphorus removal plant should operate at low solids retention time. 

Process configuration of a multistage biological reactor for biological phosphorus and 

nitrogen removal was developed by retrofitting a nitrification-denitrification reactor for 

the phosphorus removal conditions. The main innovation was a creation of anaerobic 
[...]
 Tot P g P/m3 - 12.5 - - 
 PO4 P g P/m3 9.5 - 9.2 5.3 
 Effluent parameters - - - - 
 BOD g O2/m3 5 - 10 4 

 TSS g/m3 4 6.1 7 8 
 TotP g P/m3 - 3.2 - - 

 PO4-P g P/m3 2.4 - 1.5 0.79 
   P:  BOD 0.04** - 0.045 0.042 
 Process parameters - - - - 
 F/M  gBOD/ MLVSS d - 0.65 0.43 0.45 
 MLSS g/m3 - - - 1576 
 MLVSS g/m3 - - - - 
 SDT days - 10.3 6.0 - 
 HRT hours 4.2 2.65 - 6.6 
 SVI ml/g - - - 114 
 Reference Morales 1991 Randall 1990 Morales 1991 Daigger 1988 
 * - data refer to COD                 ** - data refer to PO4-P 
 
 



Phosphorus Removal From Wastewater - A Literature Review 

 35

Table 2. presents basic performance conditions and results for seven selected 

wastewater treatment plants based on ‘early-Barnard’ concept. Only one of the 

described plants achieved average phosphorus concentration in the effluent below 

1.0 g P/m3 (Kelowna 0.8 g P/m3). At all plants significant variability of phosphorus 

concentration in the effluent was observed. Pitman et al. (1983) reported that at 

Goudkoppies (South Africa) plant, total phosphorus concentration varied between 0.2 

and 1.9 g P/m3. Boll et al. (1989) obtained a high concentration 4.0 g P/m3. 

To diminish and to stabilize final effluent concentrations chemicals were dosed at 

some plants, e.g. alum with a dose of 60 g/m3 at Palmetto and Orange County 

(Morales et al. 1991). Final filtration as a tertiary treatment was applied at Kelowna 

(EPA 1987) with filtration ratio of 23.4 m3/m2*d and in Palmetto at ratio 93.7 m3/m2*d 

(Morales et al. 1991). 

The Bardenpho and Bardenpho-related processes need proper operation to achieve 

required effluent standards. A survey made on the performance of eleven multi-stage 

biological nutrient removal reactors in Johannesburg area showed that only one of 

the plants being investigated kept effluent phosphorus concentrations at the 1.0 g 

P/m3 level while at five of them concentrations of 6.0 g P/m3 or more were reported 

(Paepcke 1983). Paepcke stated this was due to excessive amounts of oxygen and 

nitrates in anaerobic zones. Nitrates are believed to be introduced with the return 

sludge because of incomplete denitrification. Paepcke also suggested in order to 

avoid a formation of vortices (and as a consequence an aeration) the stirring energy 

in an anaerobic zone should be limited to below 10 W/m3. 

Further developments of the Phoredox process done at a temperature  of 20o C in 

South Africa led to the next modification, i.e. a Modified or 3-stage Phoredox system 

where post-denitrification and reaeration steps were omitted. 

The process parameters are similar to those presented for the Phoredox process. A 

description of such a plant in the Johannesburg area was presented where effluent 

concentration of phosphorus 2.1 g P/m3 was achieved (Pitman 1983) and in 

Olifantsfontein where 1.0 g P/m3 level was reported by van Huyssten et al. (1990). 

The Olifantsfontein plant achieved these results operating at SDT as low as 6 days. 

Both plants were operated at MLSS concentration of about 3500 g/m3. Further 

modification of the Phoredox process was done by a group from the University of 



Phosphorus Removal From Wastewater - A Literature Review 

 36

Cape Town in South Africa so it has been named the UCT process. The main idea 

was to return the activated sludge to the anoxic instead of the anaerobic stage to 

avoid negative affects on the initial phosphorus removal efficiency by nitrate nitrogen 

entering the anaerobic stage as described above. The anoxic stage of the UCT 

process is designed and operated to produce relatively low levels of nitrate nitrogen. 

The mixed liquor recycle from the anoxic stage to the anaerobic stage prevents 

optimal conditions for a conversion of readily biodegradable COD into fermentation 

products from occuring. 

The relative ratio TKN:COD recommended for this process is 0.08 g N/g COD or 

more. Experiments with the UCT process exposed another type of problem which 

could significantly affect the successful operation of the process. If the TKN/COD 

ratio increases the aerobic-anoxic mixed liquor recycle ratio needs to be reduced to 

avoid nitrate discharge to the anaerobic reactor. The consequence of such reduction 

is the increase in actual retention time. In the Modified UCT process the anoxic zone 

is subdivided into two parts: the first anoxic zone receives sludge recycle while an 

anoxic-anaerobic mixed liquor recycle is taken from it. The second anoxic part 

receives aerobic-anoxic mixed liquor recycle. The advantage of this process is that 

first anoxic part (zone) is designed to reduce only the nitrate nitrogen in the return 

sludge which prevents against nitrogen intrusion to the anaerobic zone. 

Another development within multi-stage processes is the JHB (Johannesburg) 

process presented by Pitman (1991). In this process the sludge recycled from the 

clarifier passes through a separate anoxic zone where denitrification by an 

endogenous respiration occurs. South African experience showed that 10 g N/m3 of 

nitrate can be removed in this zone. The JHB improvement of adding the anoxic zone 

prior to the anaerobic one seems to be useful for those cases when the high 

concentration of dissolved oxygen or/and nitrates from the sludge recycle occurs in 

the anaerobic zone. 

New processes have been developed in the United States. These are the A/O, A2/O 

and VIP processes. Basic parameters of selected plants using these processes have 

been shown in Table.3. Flow diagrams of these process are similar to Bardenpho-

related processes except each stage is divided into a number of equal size cells of 

complete mixing. The main difference in process characteristics are: relatively short 



Phosphorus Removal From Wastewater - A Literature Review 

 37

design SDT, high organic loading ratios (F/M) - up to 0.7 kg BOD/kg MLVSS d (EPA 

1987), (Daigger et al. 1988) and low sludge return ratio 25-60 % (EPA 1987). 

The A/O process (trademark comes from Anaerobic/Oxic sequence) was originally 

developed for phosphorus removal only so its flow diagram does not include a 

recycle of a mixed liquor. Organic load is 0.3-0.5 kg  BOD/kg MLVSS ; SDT 7-29 

days - usually approx. 10 days. Results obtained varied between 0.4 and 1.4 g P/m3 

in the effluent (Deakyne 1984, EPA 1987, Morales et al 1991). 

The A/O process was later developed for nitrification and denitrification by 

incorporating an anoxic stage for denitrification between the anaerobic and aerobic 

stages. This modification has been named A2/O. Consequently, mixed liquor recycle 

with ratio 100-200% of plant influent flow has to be added. 

The layout of the process is similar to the modified Phoredox in general, but, A2/O 

reactor has all its stages divided into complete mixed cells as does A/O. The A2/O 

process (trademark by Air Products and Chemicals) was studied by Daigger et al. 

(1988), Randall et al. (1990) and Morales et al.(1991). 

This process provided relatively low phosphorus removal due to the high nitrate 

recycle to the anaerobic zone (in York River - Randall et al. 1990). The plant at Largo 

was operated at 30-day discharge limit for phosphate 6.0 g total PO4/m3, thus 

fulfilling requirements.  

Another mode of operation of high loaded process is the VIP (Virginia Innovative 

Plant). Its process scheme is similar to the UCT one and division into complete mixed 

cells is essential (Daigger et al 1988, Morales et al. 1991). It is important to divide 

each stage into at least two cells (Daigger et al 1991). The mixed liquor recycle ratio 

is 100-200% of influent flow for both anoxic and nitrified recycles. This type of 

wastewater treatment plant works at least twice as high F/M ratio than Bardenpho-

related plants (0.43 kg BOD/ kg MLVSS d) and showed relatively good operational 

performance in the phosphorus removal. Randall conducted pilot studies on the VIP 

process and confirmed its very good operation under summer season conditions ( 

effluent concentration below 0.5 g P/m3). Daigger et al. (1991) stated it is critical for 

this process to keep the total BOD : total PO4 ratio over a value of 20:1. These 

authors found the VIP process a reliable technique of phosphorus removal as well as 

BOD, suspended solids and nitrogen removal. 



Phosphorus Removal From Wastewater - A Literature Review 

 38

In 1990 Moriyama - Mils et al. presented a new concept of biological phosphorus and 

nitrogen removal in a three stage aerobic-anaerobic-aerobic low loaded reactor 

where the first step is nitrification simultaneously with denitrification under oxic 

conditions. The process was performed at an optimum redox potential level. The 

plant was operated with a capacity of 1000 m3/d at 15 h HRT at basic parameters as 

follows: F/M ratio 0.1 -0.16 kg BOD/kg MLVSS d ; MLSS 2800-3200 g/m3; SDT 17-25 

d. Phosphorus removal was achieved from 6 g P/m3 down to 0.2-0.6 g P/m3. This 

system also seems to be very promising, however, its reliability depends very much 

on redox potential control in the basin and measurement of this parameter still 

causes some maintenance problems.  

In addition to the classifications mentioned above there are plants which originally 

had been designed as conventional activated sludge plants and later were rebuilt 

(upgraded) for the biological phosphorus removal. Usually the process layouts being 

applied on those plants are similar to the A/O process; their anaerobic zone can be 

either separated from the existing activated sludge tank or built as a new facility. 

Numerous plants of upgrade activated sludge type exist in the United States 

(Tetreault et al.1987) . 

All systems presented above are of plug-flow or complete-mixed flow schemes. The 

possibility of biological nutrient removal including biological or chemical phosphorus 

removal was presented with the Carrousel-2000 circulation system (Janssen et al. 

1996).13  

 

4.2.2 Alternating processes 
 

Alternating techniques were developed in Denmark as reported by Arvin (1984, 

1985), Bundgaard et al. (1989) and Bundgaard & Pedersen (1991). 

The main principle of these processes is phased operations of denitrification and 

nitrification and is implemented in the same ditch (with no pumping). This is a kind of 

combination of an idea similar to Sequencing Batch Reactors and recirculation 

techniques. 

                                                           
13 the Carrousel 2000 concept origins from the Passver oxidation ditch 



Phosphorus Removal From Wastewater - A Literature Review 

 39

Aeration/anoxic tanks are usually oxidation ditches. For nitrogen removal each tank 

can be sequentially operated with denitrification under intake of wastewater and 

agitation or with nitrification by aeration. The wastewater stream is directed to one of 

the tanks through the anaerobic chamber where incoming wastewater is mixed with 

recycled sludge from the secondary clarifier to perform phosphorus release and 

consequently its uptake under aerobic conditions in tanks. 

The first Danish wastewater treatment plant using this method was Norre Åby, where 

the following results were achieved in the effluent : BOD removal from 234 to 8.8 g 

O2/m3 and total phosphorus removal from 11.0 to 1.0 g P/m3 (in 90 % of samples; 

incidental concentrations as high as 3.7 g P/m3 were also observed). To decrease 

these high phosphorus concentrations further contact filtration by ferric chloride 

addition was performed. Final concentrations of the total phosphorus were 0.6-1.0 g 

P/m3. Contact filtration can also be successfully applied as a supplementary 

treatment for alternating processes (Christiensen 1991). 

 

4.3. Sidestream process  

4.3.1. General description of the process 
 

As was mentioned in chapter 3.1. the idea of  exposing the return sludge to 

anaerobic conditions prior to return to the aeration basin led to the invention of 

sidestream processes. In this type of process the phosphorus is extracted from the 

sludge in the side stream through anaerobic stripping of phosphorus from the sludge 

to supernatant water or by chemical precipitation. This process combines biological 

extraction and concentration followed by chemical fixation of phosphorus (Summary 

Report 1982). Wasted sludge directed to the stripper is assumed to contain 3.5% of 

phosphorus (half of the amount assumed for the mainstream process, Arvin 1985). 

 

4.3.2. Application of the process  
 

Phostrip was applied by Shapiro in the 70´s in the United States where it became the 

most popular biological phosphorus removal process that time. The sidestream flow 

is diverted to the anaerobic phosphorus stripper tank at a ratio approx. 10-30 % of 



Phosphorus Removal From Wastewater - A Literature Review 

 40

the influent flow. This tank also plays the role of sludge thickener. Solid detention 

time in the stripper tank varies between 5 and 20 hours.  

Soluble phosphorus is released with the same mechanism as for an anaerobic-

aerobic activated sequence in the activated sludge process. Soluble phosphorus is 

then transferred to the supernatant either by recycling the stripper underflow or by 

passing an elutriation stream through the stripper. The stripper tank overflow is fed to 

the chemical treatment tank where phosphorus is precipitated by lime addition. This 

can be done by the use of a separated reactor-clarifier unit for stripping an overflow 

or by lime addition to the overflow followed by sedimentation of the precipitate in the 

primary clarifier. 

Deviation from this process was proposed by Janssen et al. (1989). This deviation 

replaces the precipitation unit with the crystallization of phosphorus compounds in a 

fluidized bed reactor filled with seed crystals. This reactor has the "Crystalactor" 

trademark. Testing of this reactor at the Bennekom pilot plant achieved almost 100% 

removal of phosphorus. 

Sidestream processes operate on the basis of the activated sludge units of different 

kind. Both plug flow (Tetreault et al. 1986) and complete mixed units (Miyamoto-Mills 

1983, Peirano et al. 1983) were reported. Sidestream process based on the contact 

stabilization process instead of on the conventional activated sludge process was 

reported by Arvin (1985). This version has not been applied in operational scale. 

Typical parameters of an activated sludge are as follows : F/M ratio 0.16-0.5 g BOD/g 

MLVSS, d., MLSS 1900-4000 g/m3 , HRT 2.5-5 h. For the test with "Crystallactor" a 

multiphase biological reactor with a load of 0.1 kg BOD/kg MLVSS d was applied. 

Phosphorus removal per unit of BOD removal was for the Phostrip process between 

0.058 - 0.124 (overall) which was a higher value than for upgraded activated sludge 

(0.03-0.04 Tetreault 1986) or for other biological phosphorus removal processes 

(0.04 - VIP,0.03- A2/O, 0.04 - Phoredox). 

In summary: sidestream methods are the most effective ones of all biological 

phosphorus removal techniques. They give a low effluent concentration with good 

reliability. Some operational data on a Phostrip process application are summarized 

in table 4. 



Phosphorus Removal From Wastewater - A Literature Review 

 41

Tab.4. 
Basic parameters of  sidestream processes for phosphorus removal 

Plant US EPA Lansdale Lt Patuxent CCSD Reno Sparks Seneca Falls 
System 1987 Phostrip Phostrip Phostrip Phostrip Phostrip 
Flow m3/d DESIGN 8350 40 880 36 152 000 3 400 
Activated sludge type- MANUAL plug flow plug flow complete mix complete mix complete mix  
Influent parmeters       
BOD  g O2/m3 - 41 103 200 - 96 
Tot P g P/m3 - 5.4 6.6 11 6.6 6.8 
PO4 P g P/m3 - - - - - - 
Effluent parameters 
BOD g O2/m3 - 3 6 - - 8 
Tot P g P/m3 - 0.8 0.5 1.1 0.5 0.4 
PO4 P g P/m3 - 0.7 0.1 - - - 
   P:   BOD - 0.121 0.063 - - 0.072 
Stripper parameters 
Feed as % of flow 20-30 14 34 25 - 10 